495BPG  HLH Mk Kkt  Body assembly and accessory




495BPG  HLIK 5, R4 Body assembly and accessory

i & 8 ZA 58 & u
No. Part No. Name . Q'ty Remark
1 | GB/T5783-2000 | N AISLIRH M12x 32 Bolt M12x32 4

2 | GB/T93-1987 PEHE 12 Spring w'asher‘;]..‘zb'_ 3
3 | 490B-13001A CHRSE Flywheel housing. 1

4 | 495B-01047 | BTBIE A 50 Plug 50 . 1

5 | 490B-03017 Wi 20 Plug 20 3

6 419013—,01079 WiTE 3 Fr 40 Plug 40 10
7 | GBMI20.1-2000 | RYERELIIEER Pin A10x25 2
8 | GB/T5782-2000 | XAZKIRKE M12X 65 Bolt M12x65 2

9 | 490B-13003 - WL | Cover,inspection hole 1
10 | GB/T97.1-1985 SRR 12 Washer 12 6
11| GBIT5783-2000 | 7 fikigid M12x 28 Bolt M12x28 D
12 ]”g)'(ﬂ:l%,) - Oil seal 100 x125 x12 1
13 | 490B-01024A JE i Oil seal seat 1
14 | 490B~01025 e A Gasket. [
15 | 490B~01009 s Plug 58 1
16 | 490B-01008 Bk Rear camshaft bushing 1
17 | 498B-01022A Tk Lower thrust bearing -2
18 | 495B-01026A ki Upper thrust bearing 2.
19 | 490B-01019A TR Bolt 10
20 | 490B-01018 FRTRIEAE Washier 10
21 | 495B-01023A & ik Rear bearing cap 1
22 | 495B-01033A | HWETFE Main bearinglowerhalf = | 5
23 1 495B-01034A B N ‘Main bearing,upper haif 5
24 | 490B-01027 BE Plug | 1



30

31

32

38

39

40

41

42

A05BPG Wik i K Kt 44 Body assembly and accessory

495B-01032A

495B-01001A
GB/T119:2 -2000
GB/T119-2-2000
490B~-01080
490B-01029
490B-34009
490B-01071
490B-01072

490B-01073

490B-010768

GB/T93-1987

GB/T5783-2000

490801002
490B-01003

490B-01044

495B-01005A
495B-01050
495B-01007
490B-01012
490B-01011-8
GB/T5783-2000

490B-01101

490B-01103

GB/T91-2000

R
DIk

RFE48Y B8x20

[RIFESY BLOx25
ML 15

PAZE R1/8

O HIE 3t
BLi PR R

B DR HE AR

HLI T B Y
LB RS # AR
e 8
IR M8 x22

IR (1)
SR

AL SR T
HHLE

B IEF 60
WRER T EE
KB
BEAKE

IS F SR M8x22
BUKITFR
MOk

FEO4Y 3.2%22

(I | & ik
Name Q'ty | Remark

Main bearing cover

Cy.inder block

Pin B8x20

Pin B10x25

Plug 15

Plug R1/8

O-ring

Qil filter gasket

Oil filter back plate
Gasket

Fuel filter back plate

Spring washer 8

Bolt M8 x22

Bolt 14
Bolt 4

Washer for cylinder head bolt

Cylinder liner 4
Pluz 60 1
Carmshaft bushing ' 2
Gasket 1

Water pipex
Bolt M8x22
Drain cock handle

Drain cock ¢ore

.

Pin 3.2 x22

Il

N

“n

-



'49‘331’(} AR R AR

“'Body assembly and accessory -

o ﬁ? 5 8 HE| & W
No: Part No. ‘:Name Q'ty Rémark
49 4953—01102 ‘ iR “alve body e
50 GB/TMBJQSS : ./J\i;‘f;[‘sé] 6~140HV Washet 6-140HV 9
51 '490_.]3;0”'04‘ LS S Spring , k 1o
52 GB/Ts)l;zot)() -I;H;;svf#jv 1L6x 12 Pin 1.6 12- RS
53 | GB/T97.1-1985 T—i@lﬁ 8-140HV .- Washer 8-140HV . [ 11
54 | 495B-01015 | AL T . | Oilin’jécior | 4
55 | GB/TS783-2000 AL MEx 16 Bolt M8x16 . 2
56 | GB/T5783-2000 | Akt M8x 30 ~ Bolt M8x 30 5
57 | GB/T62-1988 | R Mo Nut M6 | 1
58 | GB/T97.1-1985 "‘—‘-‘T’i;‘té?&]‘é—lwﬂv :  Washer 6= 14()HV. i
59 49()B¥—3 4005 | @u&uu ._ggvrigg CQVerkalr intake |
60 | 490B-34008 mx%zf%j : ~ Sealring \
61 _ (1) ‘Filter( 1) !
62 | 490B-34006- 1 ”?%’L P zl: 'v Lgv;)egrparts of breath |
63 | 490B-34013 Lusﬂ" (m) Airvent( 1) | 1
64 |400B-34010 | XL " Transition pipe 5
65 | 490B-34011 | Strut i
66 | a@m (I Filter( 11 ) j
67 | 490B-34012 | ’i"“" ( m) | Airvent( ) 1
68 | 495B-34003 FER Plate 1
69 4953—34004 5&%&%‘» Inlet drivepipe = - 1
70 | 490B-34002A [F 22 M7 Fixed plate 1
71 | 495B-34007 WA (1) Air vent( ) ]
72 | GB/T67-2000 %@ﬁ;@%ﬁm x50 Screw M6x 50 1
73 | GBIT67—2000 FFAtESLUZET M6 x 10 -Screw M6 x 10 - | 5
74 | GB/T93-1987 | WEHE 6 Spring washer 6 5
 490B-13002 RN Plate ’




77
78
79

80

495BPG | 1KY

R

Part No.
495BPG-15200
495BPG-15100
GB/T93-1987
GB/T5783-2000

GB/T97.1-1985

MO &M Body assembly and accessory

EFWLETE4(A)  Engine front bracket(left) 1

LA 4(H)  Enine front bracket(right) 1

B 10 Spring washer 10 8
X 3L I8K M10 x25 Bolt M10X25 8

SEABE 10-140HV  Washer 10-140HV 8




